
STATE OF MAINE 

DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 

PAUL R. LEPAGE PAUL MERCER 

GOVERNOR COMMISSIONER 

December 4, 2017 

Mr. Kenneth Gallant 
Environmental Manager 
Verso Corporation 
Androscoggin Mill, Riley Road 
Jay, ME. 04239 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit ME0001937 
Maine Waste Discharge License (WDL) Application W000623-5N-P-R 
Final Permit/License 

Dear Mr. Gallant: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license renewal and 
its attached conditions carefully. Compliance with this permit/license will protect water quality. 
[...]
and non-contact cooling waters, treated landfill leachate, treated stormwater runoff and general 
housekeeping waste waters associated with a kraft pulp and papermaking facility to the 
Androscoggin River in Jay, Maine. 

mailto:kenneth.gallant@versoco.com


ME000l937 FACT SHEET Page 2 of 53 

W000623-5N-P-R 

1. APPLICATION SUMMARY (cont'd) 

The Verso waste water treatment facility also has contracts to treat waste water from two 
industrial facilities, specifically Specialty Minerals and Androscoggin Energy LLC. Verso 
maintains a multi-sector permit from the Department for the discharge of storm water. The mill 
produced an average of 1,400 tons per day (TPD) of fine coated and specialty papers for the 
period calendar years 2014-2017 inclusively. The values are considered to be representative 
of normal production levels and are therefore being used to derive applicable production 
(technology) based limitations in this petmitting action. 

b. Source Description: Verso's Androscoggin mill is an integrated facility engaged in the 
production of approximately 1,400 tons per day of fine coated and specialty papers for the 
period calendar years 2014 - 2017 inclusively. The mill has two capable pulping operations, 
one dedicated to pulping softwood and one dedicated to hardwood via the kraft process. Verso 
is currently operating the "A" digester line and bleach plant and alternating the process 
between softwood and hardwood pulp production. Verso has been and will be sampling and 
operating the bleach plant effluents for a number of compounds including 2,3,7,8 TCDD 
(dioxin) and 2,3,7,8 TCDF (furan). Combined, the kraft pulp mills produce approximately 
1,200 tons per day of pulp. 

Kraft pulp production is currently split at approximately 60% softwood and 40% hardwood. 
The Androscoggin pulp mills have been elemental chlorine free (ECF) since December of 1996 
and use chlorine dioxide as the primary bleaching agent. 

Waste waters discharged include treated process waters, treated sanitary waste waters, treated 
landfill leachate, treated storm water runoff and other miscellaneous waste waters associated 
with the papermaking process. A review of Verso's EPA Form 2C application indicates that the 
long te1m (three year mean for 2014 -2016) discharge flow has averaged 31.9 MGD, the 
biochemical oxygen demand (BOD5) averaged 2,080 lbs/day and a summer time average 

temperature of29°C (84°F) with a daily maximum temperature of34.2°C (94°F). The 
permittee has indicated that these values are expected to be representative when production is at 
or near the production levels cited above. 

Paper Machines: The paper mill generates process waste water from two or three paper 
machines, stock preparation, coating preparation, and additive operations. The paper machines 
recycle various waste water sources whenever possible. As part of maintaining operations, 
various chemicals are used for cleaning the machines and process components. Approximate 
flow: 9-11 MGD 



ME0001937 FACT SHEET Page 3 of 53 
W000623-5N-P-R 

1. APPLICATION SUMMARY (cont'd) 

Bleach Plant: The bleach plants contribute caustic and acid waste waters from the bleaching 
and chemical preparation operations. Whenever possible, bleaching filtrate is reused as shower 
medium in other bleach stages. Approximate flow: 2-3 MGD 

Storm water: Storm water run-off for the active mill facility is largely collected in the sewer 
system in a series of storm drains and routed to the waste water treatment facility. All Storm 
water run-off not collected and transported to the waste water treatment facility is regulated by 
the MEPDES Multi-Sector General Permit #MER05A862. Approximate flow: 1.5 MGD 

Power Plant: The power plant contributes waste water from liquor recovery, steam and electric 
generation, boiler feedwater conditioning, and evaporator systems. Wastewater sources include, 
but are not limited to, boiler blowdown, demineralizers (acid and caustic), sluiced boiler ash, 
condensate, and cooling water. Approximate flow: 4-7 MGD 

Pulp Mill: The pulp mill contributes wastewater from the following wood fiber 
processes/systems: digester systems, screening, cleaning, brown stock washing, deckering, 
reject handling and the flash dryer system. Counter-current washing and black liquor recovery 
reduces the quantity of waste water discharged to the waste water treatment plant. Approximate 
flow: l.4MGD 

Foul Condensate Collection System (hard pipe): Flow from the A and B flash steam 
condensers, A and B evaporators surface condensers and the A evaporators pre- evaps and B 
evaporators 6th effect are collected to meet the mass collection requirement of 40 CFR 
63.446(c) (3). Approximate flow: 1.4 MGD 

Wastewater Treatment: Waste water associated with sludge and filtrate recycling are 
generated and treated in the waste water treatment plant. Approximate flow: 1 MGD 

Wood Prep/Wood rooms: These areas contribute waste water generated during the handling, 
washing, and processing of round wood. Extensive reuse of water occurs within these 
operations. Approximate flow: 0.8 MGD 

Water Treatment: The water treatment plant clarifies water from the Androscoggin River for 
use by the facility. The water is processed by a series of pulsators and sand filters to remove 
suspended matter. Solids that accumulate in the pulsators are purged directly to the waste water 
treatment plant. The sand filters are backwashed at scheduled intervals with treated water to 
remove accumulated solids. This filter backwash is piped directly to the Riley pump station and 
then to the water treatment plant with the raw river water. Approximate flow: 0.8 MGD 

Specialty Minerals PCC Plant: Process waste water from the Specialty Minerals PCC plant 
(precipitated calcium carbonate) is treated in the waste water treatment facility. The Specialty 
Minerals PCC Plant is located at the Androscoggin Mill's site in Jay, Maine. Approximate flow: 
0.5MGD 



ME0001937 FACT SHEET Page 4 of 53

W000623-5N-P-R 

1. APPLICATION SUMMARY (cont'd) 

Sanitary Waste: Sanitary waste water is generated from toilets, lavatories, and showers 
located throughout the mill. It is treated in the acid sewer; and both streams are directed to the 
waste water treatment facility. During shutdowns, sanitary wastes are disinfected through the 
addition of sodium hypochlorite or calcium hypochlorite. Approximate flow: 0.1 MGD 

Recaust: Recaust generates caustic waste waters during the recausticizing process. 
Approximate flow: 0.1 MGD 

Landfill Leachate: Leachate is generated from special wastes contained in the Androscoggin 
Mill's landfill and from associated groundwater collection systems. Approximate flow: 
0.15 MGD 

Cogeneration Power Plant: Process waste water from the co-generation Power Plant is treated 
at the waste treatment facility. The plant uses natural gas to generate both steam and power. In 
addition to water from equipment drains, the plant discharges cooling tower and boiler 
blowdown water. Approximate flow: 0.05 MGD 

Cooling Water: Cooling water from the mill cooling towers and from equipment is recycled. 
Any discharge from the systems that is not recycled is treated in the wastewater treatment 
facility. 

Other: Several other activities at the facility contribute waste water to the waste water 
treatment plant. These include, but are not limited to, the following: 

• rejected pulp knots dewatering; 
• vehicle washing; 
• fire protection; 
• maintenance (housekeeping, tank cleaning, acid cleaning, caustic bailouts, etc.); and 
• equipment start-up and shut-down. 

Intermittent Discharges: Verso operates and maintains two (2) fire water pumps, one (I) 
electric, and one(!) diesel. These pumps are located on the west bank of the Androscoggin 
River, approximately 2,300 feet upriver from the effluent diffuser (Outfall 001). The pumps 
serve only as emergency backups to the normal mill fire water supply and are used very 
infrequently. The electric pump is rated for 2,000 gallons per minute and the diesel pump for 
1,500 gallons per minute. Both pumps are run weekly for approximately five (5) minutes in 
order to verify their operability and the water is returned to the river. On an annual basis, the 
pumps are run long enough, approximately ten (I 0) minutes, to check the water pressure 
generated by the pumps. River water is used to cool the top shaft bearings on both fire water 
pumps. In addition, the diesel pump utilizes non-contact cooling water from the river and 
discharges the water back to the river. 



FACT SHEET Page 5 of 53 ME0001937 
W000623-5N-P-R 

1. APPLICATION SUMMARY (cont'd) 

d. Waste Water Treatment- Verso's waste water treatment plant provides primary clarification, 

biological treatment, and secondary clarification. The treatment plant equipment consists of 

two (2) coarse mechanical screens, two (2) primary clarifiers each measuring 190 feet in 

diameter, four (4) influent pumps, chemical addition for pH adjustment, one (I) aeration basin, 

two (2) secondary clarifiers each measuring 255 feet in diameter, one (1) activated sludge 

handling system, one (1) gravity thickener, and seven (7) sludge presses (six screws and one 

belt). Additionally, temporary sludge presses may be brought on site and operated as necessary. 

Acidic process waste water is collected separately from the caustic and neutral pH range 

wastewater. The mill's sanitary waste water is disinfected by combining it with the acid process 

waste water. Disinfection by sodium hypochlorite or calcium hypochlorite is utilized if the acid 

wastewater is unavailable for treatment. 

Caustic and neutral pH waste waters are collected by sewer lines and directed to the waste 

water treatment plant. The waste water from the sewer flows through mechanically-raked bar 

screens to remove large objects. These objects are then landfilled. The combined waste water 

then flows to a splitter box which subsequently divides the flow between the two (2) primary 

clarifiers. The combined acid process waste water and sanitary waste water combines with 

effluent from the primary clarifiers. This waste stream does not receive primary clarification 

because very few of the suspended solids can be removed by screening or conventional 

treatment. 

Sulfuric acid is used to adjust the pH of the combined waste water prior to the aeration basin's 

lift pump station. Four (4) centrifugal pumps lift the combined waste water from a wet well to 

the aeration basin through a 42-inch force main. Phosphoric acid and urea are injected on an as 

needed basis into the force main before the aeration basin to provide nutrient sources that 

enhance biological growth. The aeration basin is an irregular shaped earthen berm structure 

with mechanical surface aerators. The aerators entrain air and mix the solids and liquid in the 

aeration basin to biologically treat the waste water. In addition to mechanical aeration the mill 

has the capacity to inject oxygen via up to three oxygen separation units located at the inlet of 

the lagoon. 

The waste water exits the basin over a weir and enters a splitter box where the flow is divided 

between the two (2) secondary clarifiers. Polymer may be added before the secondary clarifiers 

to enhance settling of solids in the waste water. Stamford baffles have been installed in these 

clarifiers to aid in the removal of solids. The settled solids consist of active biological matter 

and are returned via sludge pumps to the aerated basin through a return line that discharges 

from two surface pipes within one hundred feet of the submerged influent force main from the 

lift pump station. 



ME0001937 FACT SHEET Page 6 of 53 
W000623-5N-P-R 

1. APPLICATION SUMMARY (cont'd) 

Waste sludge pumps remove excess solids from the secondary clarifiers to the gravity 
thickener. This waste sludge is then pumped to the belt press. Polymer is added to the sludge 
prior to the belt press to increase floe size and aid in dewatering. After dewatering by the belt 
filter presses, the dewatered sludge is incinerated in the multi-fuel #3 boiler or stockpiled and 
trucked to the on-site facility landfill for disposal. 

Defoamer is added to the final effluent in the overflow from the secondary clarifiers, as 
necessary. The final effluent then flows to a collection box, where flow from the two (2) 
secondary clarifiers is combined. The combined flow passes through a continuous flow 
monitor and to the Outfall 00 IA diffuser for discharge into the Androscoggin River. The 
diffuser is located on the westerly side of the Androscoggin River just upstream of the 
confluence with Allen Brook. During the winter months, a portion of the effluent flows through 
a heat exchanger to recover energy from the final effluent. The compliance sampling point for 
the final effluent is located at the secondary clarifier collection box. 

An emergency spill pond is available in the event of an unforeseen shutdown or power failure 
of the lift pump station. The spill pond provides the capacity to contain up to six ( 6) hours of 
peak wastewater flow. Electric and diesel pumps capable of handling these flows are located in 
the pond. Separate back-up electricity is also available in the event of any power failures. 

See Attachment B of this Fact Sheet for a flow diagram of the treatment process associated 
with waste waters discharged through Outfall #00 I. 

2. PERMIT SUMMARY 

a. Terms and Conditions - This permitting action is canying fotward the terms and conditions of 
the previous permitting actions except that this permitting action; 

I. Eliminating Special Condition J, Ambient Water Quality Monitoring, as the Department 
has sufficient ambient water quality information to determine that the main stem of the river 
including Gulfisland Pond (GIP) is in compliance with Class C water quality standards 
with the exception of the "deep hole". This area with periodic non-compliance is 
hydraulically isolated from the remainder of the pond, is influenced by sediment oxygen 
demand (SOD) as a result of historic discharges and not influenced by current discharges. 

2. Eliminating Special Condition M, Schedule ofCompliance -Aluminum and Copper, as a 
recent statistical evaluation conducted in accordance with 06-096 CMR Chapter 530, 
Surface Water Toxics Control Program, indicates the discharge no longer has a reasonable 
potential to exceed applicable ambient water quality criteria (A WQC). 

3. Eliminating the monthly average and or daily maximum water quality based concentration 
limits for total cadmium, lead and zinc as a statistical evaluation of the most current 
60 months of data indicates the discharge no longer has a reasonable potential to exceed 
applicable A WQC. 



ME0001937 FACT SHEET Page 7 of 53 
W000623-5N-P-R 

2. PERMIT SUMMARY (cont'd) 

4. Modifying Special Condition P, Monitoring and Reporting, to reflect new reporting 
requirements for the Department and the U.S. Environmental Protection Agency. 

5. Denying the permittee's request to reduce the monitoring frequency for biochemical 
oxygen demand (BOD) and total suspended solids (TSS) from 5/Week to 3/Week for the 
summer season (June 1 - September 30) and from 4/Week to 3/Week during the non­
summer season (October 1 - May 31) based on Department guidance on monitoring 
frequency reductions. Reductions in both parameters were granted at the time of the 
12/20/12 permit renewal. The Department considers the monitoring frequencies of 5/Week 
for BOD and TSS in the summer months and 4/Week during the non-summer months to be 
necessary and appropriate monitoring frequencies to determine on-going compliance at the 
facility and therefore, are being carried forward in this permit. 

b. History: - The most recent significant and relevant regulatory actions for the Verso 
Androscoggin mill are as follows: 

September 30, 1985 -The EPA issued NPDES permit #ME0001937 for a five-year term. 